
 

 
 
 
 

 
1   

Thank You for choosing Westin products 
For Additional installation assistance please call 

Customer service (800) 793-7846 
www.westinautomotive.com 

P.N.: 75-4623995-RevA ECO #: W19-0091 DATE: 11/18/19 

Westin Automotive Products, Inc. 
320 W. Covina Blvd 
San Dimas, Ca. 91773 

ITEM QUANTITY DESCRIPTION TOOLS NEEDED 

1 1 GRILLE GUARD RATCHET 

2 1  MAX WINCH TRAY ALLEN KEY 

3 1 LOWER DRIVER MOUNTING BRACKET 16mm SOCKET 

4 1 LOWER PASSENGER MOUNTING BRACKET 17mm SOCKET 

5 1 DRIVER INSIDE SUPPORT BRACKET 18mm SOCKET 

6 1 PASSENGER INSIDE SUPPORT BRACKET 16mm WRENCH 

7 1 DRIVER UPPER STRAP 17mm WRENCH 

8 1 PASSENGER UPPER STRAP 18mm WRENCH 

9 2 SPACER BLOCK TORQUE WRENCH 

MAX WINCH TRAY HARDWARE 

10 14 M12 FLAT WASHER  (BLACK ZINC) CUTTING TOOL 

11 8 M12 SPLIT  LOCK WASHER (BLACK ZINC)  

12 6 M12 HEX NUT (BLACK ZINC)  

13 6 LONG M12 HEX HEAD BOLT CLASS 10.9 (BLACK ZINC)  

14 2 SHORT M12 HEX HEAD BOLT (BLACK ZINC)  

15 4 M12 SERRATED FLANGE HEX NUT (BLACK ZINC)  

16 4 M12 SERRATED FLANGE HEX HEAD BOLT (BLACK ZINC)  

GRILLE GUARD HARDWARE 

17 6 M12 HEX HEAD FLANGE BOLT (BLACK ZINC)  

18 12 M12 SERRATED FLANGE HEX NUT (BLACK ZINC)  

19 2 M10 HEX SOCKET BUTTON HEAD BOLT (BLACK ZINC)  

20 2 M10 BELLVILLE WASHER (BLACK ZINC)  

21 2 M10 SERRATED FLANGE HEX NUT (BLACK ZINC)  

22 6 M12 BELLVILLE WASHER (BLACK ZINC)  

23 6 M12 HEX SOCKET BUTTON HEAD BOLT (BLACK ZINC)  

ANTI-SEIZE LUBRICANT MUST BE USED ON ALL STAINLESS STEEL FASTENERS TO PREVENT THREAD DAMAGE AND GALLING. 

INSTALLATION INSTRUCTIONS 
 

HDX Grille Guard/ MAX Winch Tray  

APPLICATION:  

 2020 Chevrolet Silverado 2500/3500  

PART NUMBER:  

 46-23995, 57-93995 



 

 
 
 
 

 
2   

Thank You for choosing Westin products 
For Additional installation assistance please call 

Customer service (800) 793-7846 
www.westinautomotive.com 

P.N.: 75-4623995-RevA ECO #: W19-0091 DATE: 11/18/19 

Westin Automotive Products, Inc. 
320 W. Covina Blvd 
San Dimas, Ca. 91773 

PROCEDURE 

1. Remove contents from box, verify if all parts listed are present and free from damage.  

Carefully read and understand all  instructions before attempting installation. 

Failure to identify damage before installation could lead to a rejection of any claim. 

ITEM 1 ITEM 2 

ITEM 3 ITEM 4 ITEM 5 ITEM 6 

ITEM 7 ITEM 8 ITEM 9 



 

 
 
 
 

 
3   

Thank You for choosing Westin products 
For Additional installation assistance please call 

Customer service (800) 793-7846 
www.westinautomotive.com 

P.N.: 75-4623995-RevA ECO #: W19-0091 DATE: 11/18/19 

Westin Automotive Products, Inc. 
320 W. Covina Blvd 
San Dimas, Ca. 91773 

2. Open the hood of the vehicle and remove the plastic cover at the front using a pry tool. See Figure 1. 

3. Remove the four bolts holding the grille in place. See Figure 2. 

4. Remove 2 bolts attaching wheel well cover to filler panel. See Figure 3. 

Fig. 1 

Fig. 2 

5. Pry off fenders to access the filler panel clips. See Figure 4. 

6. Pry filler panel off removing any necessary bolts. See Figure 5. 

7. Disconnect any electrical plugs and any bolts still attaching the grill to the vehicle. See Figure 6. 

8. Pry remaining clips attaching the grill to the vehicle to remove the grille. 

Fig. 3 

Fig. 4 

Fig. 5 

Fig. 6 


